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Fig. 1. X-ray diffraction diagrams of Lagyg.Bi,Sry33MnOs
sintered at 1200 °C for 10 hours.
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Fig. 2. Lattice constant variation as a function of Bi content

(x).
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Fig. 3. Dependence of full width at half maximum

(FWHM) and diffraction intensity on Bi content (x).
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Fig. 4. Microstructure variation as a function of Bi content (x). The samples were sintered at 1200 °C for 10 hours.
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Fig. 5. Variation of saturation magnetization dependence on

temperature as a function of Bi content (x). The samples were
sintered at 1200 °C for 10 hours.
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Fig. 6. Magnetic hysteresis loops of the sample with x=0.04
at several temperatures. The sample was sintered at 1200 °C
for 10 hours.
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Fig. 7. Vatiation of relative resistivity (p) dependence on

temperature with and without magnetic field (0.4 T) as a

function of Bi content (x). The samples were sintered at 1200

°C for 10 hours.
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Fig. 8. Vatiation of relative resistivity (p) dependence on
temperature with and without magnetic field (0.4 T) as a
function of Bi content (x). The samples were sintered at 1300
°C for 10 hours.

7] vlxEke] 2= S vehich 27eA L FA
E- A 7S] b Aol A S8 el Blek
HAEE 04 T 2F4E Q718 el S48 gholo
BiZ 7814 9 Al8A 170 °C Rl SHE Kol
37, BiE 0.04 718} A8 260°C oM SoiE B
olm, Bi M7l 0.19] A8 Hutd o Hels) 34}
S vEllie] 240 °C $2A 2L SE viehdct. o
A= Fig. 594 Age 25t 2] Bi #H7lRg) of
Felexe] Wil A 7oz AZEIS. BV |E 9
& 2 BiZ A7 & AR v]8) BiE 713 A
a59] vixgle] Wi, Bi ArHke] 0.043] A82] niA}
o] 7} vk A& o 5= it

Fig. 8 1300°ColA 1047k 223 A 852] vl
o] £xoEA S Vehdinl. BiE A7 9 AlRe] A
Fol= SHE vebls 2571 F7Hsle] 230°C ol
A FHE Ve E A0 n]Fe], 47 25F Folat
g} 7] Mo} AdEe| Fel2 st Fo18 Zles Pzt
o}, =3F 1300 °CollA] A2 AJE7F 1200 °CollA &2
g AR v]d] 2 v VehE S o 4 sl
v BiE 0.04 B 0.1 H713} AR5 Aol S E
yehlle =7} ohd AslR, | AgkE FARE 3hE )
et metM BiE H7hgk A BEe) Aol A 42
+X7} 1200 °C H2elehe A & 4= 3t

Fig. 99} Fig. 10el 22} 1200°C 2 1300°Col A 10
AZE 27T A|BES] AR EEE veldle. 271A9
¥ MR- MR(%) = [{p(0 T)-p(0.4 T)}/p(0 T)]X 1002
2 A3} o371 p0 TR AP 1AE 7IBA] 42 A
dell A A8 ulAEE, p(0.4 TYE 04 T2 A7|AE <l
718k Aol A ZA8k 3he- vEhdT. Fig. 9o)lA] Bkl




LAFEE> Bi A7t sk dridelBe) Az, A H AP A 54 - A9 - 2AH

—m— 0

0.15} E .\J\ —e— e
NN

—a&— ymQ1
0.10 Hat

.X/
7\

\
€ o.0s} AT e
0.00 ~'\/
140 160 180 200 220 240 260 280 300 320

Temp. (K)
Fig. 9. Vatiation of magneto-resistance ratio (MR) dependence
on temperature as a function of Bi content (x). The samples
were sintered at 1200 °C for 10 hours.
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Fig. 10. Vatiation of magneto-resistance ratio (MR) dependence

on temperature as a function of Bi content (x). The samples

were sintered at 1300 °C for 10 hours.
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Bi-doped lanthanum managnites (Lag ¢7.4BiyCao33MnO; (x =0, 0.04, 0.1, 0.2)) samples have been prepared by standard
ceramic process. The crystallinity and microstructures of the samples have been investigated by x-ray diffractometry and
optical microscopy, respectively. The magnetic and magnetoresistive properties of the samples have been measured by
vibrating sample magnetometery and van der Pauw method, respectively, at the temperatures ranging of 100 K~300 K with
applied magnetic field of 0.4~0.5 T. Good crystallinity and high Curie temperature (275 K) have been obtained for the Bi-
doped samples with small dosage (x =0.04, 0.1) even they were sintered at 1200 °C, which is about 200 °C lower than
normal sintering temperature of 1400 °C. The Bi-doped samples with the small dosage showed lower relative electrical
resistivity and higher magneto-resistive ratio compared to the undoped sample in the most temperatures measured. The Bi-
doped samples also exhibited large magnetoresisitve ratio (maximum of 15% for x = 0.1) at room temperature even under a
weak magnetic field of 0.4 T.



